Saf-T-Stor® Gas Cylinder Storage Cabinet

Saf-T-10
Assembly Instructions
Providing Reliable Engineered Solutions
TABLE OF CONTENTS: :
PAGE 1 | COVER, TOOLS REQ'D
PAGE 2 | HARDWARE PROVIDED &
PARTS LIST —
PAGE 3 | ASSEMBLY INSTRUCTIONS :
PAGE 4 | ASSEMBLY INSTRUCTIONS | ——=
(CONTINUED) . FLAMMABLE O
e :
HE
| | I E’BEE 9
TOOLS REQUIRED:
. 716"
716 [11mm]
[11mm]
OPEN END WRENCH MEASURING TAPE LEVEL

FGI-652 RevA 04/02/13 Copyright ©2017 Folding Guard, A Member of Troax Group PAGE 1 of 4



HARDWARE PROVIDED:

-

HARDWARE LIST:

BB (C) 1/4"-20 x 1” SQUARE NECK CARRIAGE BOLT
c AG () 1/4” FLAT WASHER
X2 (
x 39 (
X2 (

E) 1/4"-20 HEX NUT
G) 1/4”-20 x 3/4” SQUARE NECK CARRIAGE BOLT
B

A
A
BB) 1/4” LENGTH PLASTIC SPACER

KT060
X1

| AE

x 41 x 41

N /

PARTS LIST:
AN
Ll Q
K
Oy \ X1
N
L] \
DN
N HARDWARE KIT (x1)
o . N
N
¢
DN
o o \
N
N DANGER GAS
s N FLAMMABLE SIGN (x1)
DN
L] \
s L

VERTICLE DOOR: WELDED PANEL: WELDED LOCKING
ANGLE (x4) WIRE MESH (x1) WIRE MESH (x3) BAR (x1)

FLAT BRACKET (x1) SHEET METAL TOP (x1)

FGI-652 RevA 04/02/13 Copyright ©2017 Folding Guard, A Member of Troax Group PAGE 2 of 4



INSIDE VIEW

INSIDE VIEW

Sl <5 | Q:::

y 3

NOTE: NN

< g ®  REPEAT STEP 1 TO ASSEMBLE =
S ﬁﬁ OTHER SIDE NS

27 ~ ®  FULLYTIGHTEN ALLNUTS ISEQN
AFTER STEP 3 NS

y 3

OO OO O OO OO OO OO

ALY
\\

ANV

\
AN NN

\
\
AN
AN NN AN

\
A\
2 x\x\x\x > - - o
T T

\
AN

\
\
AN
A\

A\

INSIDE VIEW

)

REPLACE (x2) AG BOLTS
-~ -~ WITH (x2) C BOLTS AS SHOWN

N\

AAAAAAAAAAAAAAN

AVAVAVAVAVAVAVAVAVAVAVAVA

INSIDE VIEW

AAAAAAAAAAAAA

KA
NAAAAAAAAAAAAAAAANAANAAANAAAAAAANAN

N\ NAAAAAAAAAAAAAAAAANAAAAAAAAAAAAAAA

AVaVAVAVAVAVAVAVAVAVAVAVAY

OO OCOCOO0O0COOCOCOO0O0OCOCOCON
N\AAAAAAAANASASANAASAAAAAANAAASANAAAAA

VAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVA'Y

FGI-652 RevA 04/02/13 Copyright ©2017 Folding Guard, A Member of Troax Group PAGE 3 of 4



INSIDE VIEW

NOTE: FULLY TIGHTEN ALL NUTS

NOTE:
L]

CHECK DOOR ALIGNMENT, ADJUST DOOR HEIGHT ACCORDINGLY.

ZIP TIE DANGER SIGN TO LOCKER DOOR

;!)i)ii)ii)i!)i!)i)ii)ii)i)>>\
A . N VW

L XXX XXX XXX
VV.9.9.999.9.99.9.99.9.99.9.9.999.9.9.9.9.9.9.9.9.9.99.9.94
Y a7/a a0 A i aTATA T IATIA A IaTIA A /aA A AT AT AT i IaA e Ta AT

LXK XXX IO XX KXUX KK ]
o a

LO

DANGER)

FLAMMABLE

PAGE 4 of 4

Copyright ©2017 Folding Guard, A Member of Troax Group

FGI-652 RevA 04/02/13



